INSTALLATON- INGTRUCTION SHEET FOR JAGKSON OVER HEAD CENTER PNOTED
CONCEALED DOOR CLOSER-DOUBLE OR SINGLE ACTION WITH OR WITHOUT

HOLD OPEN

STEPY|

CLOSER T0 FRAME INSTALLATION

A ATTACH "F" CLIP WITH THREE SCREWS 1/4~20x1/2" RHMS-SEMS O HIGE JAWB OF FRAME.
85-5/8" FROM BOTTOM OF JAMB 10 TOP OF CLP

B ASSEMBLE PNOT BASE IN THRESHOLD, 2-11/16" FROM HINGE JAMB TO CENTERLINE OF PIOT.
PLACE BEARING CAP N TOP OF PIOT BASE AND SCREW T 1/2'~13 THREADED HOLE
N THRESHOLD AND SECURE WITH 1/2-13 JANB NUT. ADJUST PNOT BEARNG UP OR
DOWN A5 REQURED,

(. ASSEMBLE AND INSTALL FRANE N USUAL MANNER.

D. ATTACH 1-1/4" LEG OF " CLIP TO END OF CLOSER WITH TWO SCREWS 1/4-20x1/2 RHIS-SEMS
INTO" UGS NAKING 1-1,/2" LEG FLUSH WITH BOTTON OF CLOSER

E. SUDE CLOSER INTO TRANSO BAR AND BACK INTC'F" CLI, ANCHOR CLOSER N TRANSOM WTH TWO
(0-2443/8 FHIS) THROUGH "F" CLIP.

P ATTACH CLOSER COVER T0-" L™ CLIP WITH TWO (#10-24¢3/8 FHMS) AND TWO (1/4-20x1-1/4 FHNS)
THROUGH "F" CLIP.

STEPY)
DOOR_PREPARATION

A, INSERT ALIGNMENT SCREWS IN TOP ARM (20-2000) ONE FROM EACH SIDE. ATTACH TOP ARM TO' RAIL WITH
THREE SCREWS (1/4-28 x 1" RHMS), TIGHTEN, BUT DO NOT SECURE UNTIL DOOR HAS BEEN CENTERED

(SEE STEP #4). BE SURE 10 INSERT 1-1/2" REINFORCEMENT CHANNEL UNDER 1/4x1™ HEX. HD.

ADJUSTING ALIGNMENT CAP SCREWS.
B, ATTACH BOTTOM BEARING PLATE WITH TWO  SCREWS (1/4-20x1/2 RHMS-SEMS) LOCATE PIVOT BEARING

CENTERLINE 2-5/8" FROM EDGE OF DOOR AND TIGHTEN SECURELY.

STEPYS3
INSTALLATION 0F DOOR

A BECAUSE THE CONCEALED CLOSER IS AN END-LOAD TYPE ROTATE THE SPINDLE 90" AND CLOSE CLOSING
SPEED ADJUSTMENT VALVE. DO NOT TIGHTEN ANY MORE: THAN' REQUIRED. MOVE BOTTOM ARM  INTO

POSITION ON BOTTOM PVOT ON THRESHOLD AND TOP ARM INTO- POSITION ON- CLOSER™ SPINDLE.

B, INSERT ALIGNMENT SCREWS IN ATTACH BLOCK TO TOP ARM WITH TWO (5/16-18x1") SOCKET HEAD CAP SCREWS,

C. PUT IN BLACK INSERT PLUGS AT TOP AND BASE OF WEATHERED HINGE STILE.

USAGE: 21-101-Ac,eF BY.UP TYP. KITS

STEPH
ALIGHMENT AND ADJUSTMENT

A~ CENTER DOOR BY ADJUSTING CAP SCREWS IN END OF TOP ARM UNTIL DOOR IS CENTERED WITH,
FRAME, NOW TIGHTEN THE THREE SCREWS (1/4-20x1" RHMS) IN TOP ARM ATTACHED IN STEP #2.

B. ADJUST LATCHING SPEED, MAKE FINAL ADJUSTMENT AFTER DOOR HAS BEEN GLAZED. THE NORMAL
SWEEP OR CLOSING SPEED 1S PRESET AT FACTORY. FOR' FINAL CLOSING ADJUSTMENT OF LATCHING
SPEED, TURN' SCREW CLOCKWISE 10 SLOW DOWN CLOSING AND COUNTER CLOCKWISE TO SPEED UP

CLOSING.
STEPAS

A REMOVE BLACK INSERT PLUGS FROM BOTIOM AND TOP AND TOP OF PIVOT STILE,
B. WITH DOOR OPEN AT 90" REMOVE TWO HEX. BOLTS AND BLOCK FROM TOP CLOSER ARM.
(. TO RELEASE BOTIOM PNOT, PLACE A SCREW DRNVER BETWEEN KEEPER AND BOTTOM PNVOT ARM

AND PUSH DOOR OFF PIVOT BEARING.

AN

Sy

DIMENSIONAL TOLERANCES APPROVALS DATE

UNLESS OTHERWISE SPECIFIED APPROVED ° ‘-:

DECIMAL DIMENSIONS XX+ .010 @ E N
DECIMAL DIMENSIONS 20X * 005 | -cK®P Ei‘f ﬁ\@ﬁ
ANGULAR T O FRACTIONAL * 1/64| DRAWN \R M. | 4.24.04 CORPORATI 0%

FILE NO. MATERIAL SCALE

NONE 165 ANGELES, CALIF. ‘90623
NEXT ASSY. FINISH SHEET 1 OF 1 SHEETS
QTY. USED HEAT TREAT ‘NST ‘NSTR CiHUNG e "y
20-64720-607 PORTIONS 10-091 | A



http://www.autodwg.com



http://www.autodwg.com

20-219 ”"D” CLIP PKG.
| |

=
|
|
T
I

N

F-DB

ENGAGEMENT TO ARM

SECTIONA A

e 3-23/32—
1-3/8

F”j 777777777 t&’*"\
E@@ x FARWE Ve

\‘\
JM [ [ ML
il \ | il
s, S se o o
S
1 /4-20(2A)x3/4” T 8-32(2A) x 1

FIL. HD.M.S. 2 PLACES
2 PLACES  RECOMMENDED MIN.

CLOSING SPEED

LATCHING SPEED

IF SHIMS REQ'D,USE FULL
LENGTH ONLY.

1-1/8 |w—1-3/4 —

fm

XAl

2
%’ 1/2" THRESHOLD \ ‘

1/4—20(2M)x7/8: F.HM.S. 2-3/4
DETAIL OF INSIDE FACE OF PIVOT % A (2 PLACES) 1-3/8
SIDE JAMB FOR ATTACHMENT OF 12-1/2 { i
HEAD CHANNEL. | T 1 777777 1
275 | CAUTION: DO NOT DRILL WITHIN 17 3/4 SS(TYP.)
| 78 | . : THIS AREA, DAMAGE TO CLOSER -
8—32(2A)x1/2"R.H. ‘ Iy Rt 1 I 5 ©
—=~.59 =—  SELF TAPPING SCREW
e (3 PLACES) e —— 5160
%ﬂlﬁf**g‘ —_——— e — = — — — — 45 516 *17?/8* 4 PLCS
L :rj‘F ﬁ 1 T T 7 / - T i 7‘
T
L | 1.38 N v f { .50
s 275 | | w e U o—
1 — - — _ L 1
Lt } 1/8 TYP. - 1-55/64 |-
- - 3-23/32
r*ri N ! /
N
<2
pA=E =
FFL——1 o -
e~ = — — === e e 2-5/8 DRILL & TAP FOR 1/4-20 (2B)

(2 PLACES)

Ly .
hd :

\ K

1-1/8
PLAN VIEW (LOOKING UP) OF BOTTOM RAIL

e 1-3/4 ]

3/16% SPIROL PIN

"AE" PIVOT
PLAN VIEW (LOOKING DOWN)

OF TOP RAIL SHOWING SPINDLE

ARM ASSY 20-2010 IN PLACE

/

Y & —@— & -

5/16—18 SOC, HD CAP SCR
NOTE: THESE SCREWS MUST

BE TIGHT.

I ]

!

ra X

LD

\

S R A Wt 10-32 (2B)
TAPPED HOLES
25 DIA. / (2 PLCS)
| | 2-3/4
T T
} ‘ ¢ | ‘ o161
| |
[T _T1T T 23/%2
R
1/2—f 1= K 1/8
WLGT/W@« 8-32 (28) C{AP
TAPPED HOLES
|1-9/16_| 1-9/18 (2 PLCS) —
F.WSO $ w?
75 *
2 1.00 [ %4
20-728 "AE” PIVOT NOTCH-OUT 2-5/8
1-1/16 WIDE

3/16 DOOR CLEARANCE —

\ FLOOR LEVEL

- 2-5/16—=
4-1/16

5-13/16

21-101-PA-KIT SER.

1/4-28x3/4 RHM.S. (PHIL)

WITH EXT. SEMS
(3 PLACES)

R.M.

DIMENSIONAL TOLERANCES APPROVALS DATE
UNLESS OTHERWISE SPECIFIED  [approveD ® -«
DECIMAL DIMENSIONS .XX + .010 .I \J
DECIMAL DIMENSIONS XXX ¥ .005 CHECKED ln" {k\‘.l.
ANGULAR T O FRACTIONAL ¥ 1/64| DRAWN IR M, | 4.23/04 CORPORATI Og
FILE NO. MATERIAL SCALE
3447 UNION PACIFIC AVE.
10-1116 N O N E LOS ANGELES, CALIF. 90023
S N L INSTALLATION INSTRUCTION | SHEET 1 OF 1 SHEETS
—I0IZPA ' END LOAD ARMx 20—728 | OWG No- e
QTY. USED HEAT TREAT

"PA” PIVOT ALUMxALUM

10=11T16] A



http://www.autodwg.com

[reser rom rronveron [oae

2-3/4
DETAIL OF INSIDE FACE OF PIVOT A + — W*B/B
SIDE_JAMB FOR ATTACHMENT OF 12-1/2 1/4-20(2A)x7/8: F.HM.S. / ‘ T
HEAD CHANNEL. (2 PLACES) o /4
8-32(2A)x1/2"R.H. 2-3/4 | CAUTION: DO NOT DRILL WITHIN \}
— 78 |- THIS AREA, DAMAGE TO CLOSER 1 i
SELF TAPPING SCREW ipaai g :
— .59 |=— (3 PLACES) : e 1-5/8 | .31 DIA.
45" 4 PLCS
i r —{13/16/=— / |
[ 4.00 x 1.75 HEADER
~BY T = /7 f ‘/ i 17 y/ { 1/2
CPe | 1.00 S
T f
5 1-3/8 R
O 2-3/4 i 1/8 (TYP.) e 1-55/64 |
— | ® - 3-23/32
L;;} P [—2-21/32 — DRILL & TAP FOR 1/4-20 (2B)
(J\i H o (2 PLACES)
| [ I
®iF \ }
B =
LFL_—a 4
T - T I
77A CLOSING SPEED LATCHING SPEED
T T

—| 1-3/8 ‘k1—3/4»‘
PLAN VIEW (LOOKING UP) OF BOTTOM RAIL
EF" PIVOT

20-219 "D” CLIP PKG

I
|
|
|
r 5/64 | =] T
; |
3/8 Zs 32(2A)f " | 3-15/15 PLAN VIEW (LOOKING DOWN)
1/4-20(20)x3/4" - x -
/F\L. }:DiAXS/ * 2 PLACES | 18 DIA (SPIROL PIN) OF TOP RAIL SHOWING SPINDLE
2 PLACES ~ RECOMMENDED MIN. ‘ ——2-21/32 —+ ARM ASSY 20-2010 IN PLACE
ENGAGEMENT TO ARM \
SECTIONA A j\J ) m ~ O
3.72 f < THRESHOLD E— *@ - —@7 - -— i {
W o
PLAN VIEW (LOOKING DOWN)
JAMB O ? OF FLOOR MTG. PLATE . 2-5/16— 1/4-28x3/4 RAMS. (PHIL)
— LFENSGHT\HMSOS? D.USE FULL WITH THRESHOLD. 5/16-18 SOC, HD CAP SCR 4-1/18 WITH EXT. SEMS
o ,@l,i 10-32x3/8 FHMS : e — NOTE: THESE SCREWS MUST R I S— (3 PLACES)
TAPPED HOLES S BE TIGHT.

(2 PLCS)

~3/4
Hi” Y‘ t /
‘ .56 1.25 PLAN VIEW (LOOKING DOWN)
i | ] OF THRESHOLD
il _— —_—
= 21—-101-"PE” KIT SER
GAP ®
—~ 1-3/8 #«1—3/4»
NOTCH-0OUT g Tl un \
7/8 HIGH *‘ f DIMENSIONAL TOLERANCES APPROVALS DATE
1-1/2 WIDE 778 1-9/16 UNLESS OTHERWISE SPECIFIED [ spproven ° <—:
TOP & BTM. DECIMAL DIMENSIONS XX * .010 .I N
+ l ‘ DECIMAL DIMENSIONS .xxX__* .005 CHECKED l“" {k\‘.l.
T Tt 7 \— ANCULAR * O FRACTIONAL _* 1/64| DRAWN | RM | 4/9/97 ME’A”O%
‘ \ L 3/16 DOOR CLEARANCE FILE N?‘O*W 145 MATERIAL SCALE NO N E f;yAAu/g/E[z/gs,PACCA/Z? Asvagdzj
20-1060 PE” PIVOT \ NEXT ASSY. FINISH SHEET 1 OF 1 SHEETS
- - — - = FLOOR LEVEL 21-101-PE-KITY INST. INSTR. ALUM. DWG. NO. REV.
oY USED HEAT TREAT xALUM FRAME A
END LOAD ARMxPE PNVOT| 10—1145



http://www.autodwg.com

REF. JED 101-U-

KIT SER.

‘ 12-1/2

CAUTION: DO NOT DRILL WITHIN

RELEASE FOR PRODUCTION

DATE

1/4—-20(2A)x7/8: F.HM.S.

(2 PLACES)

25/32» = n THIS AREA, DAMAGE TO CLOSER
| 8—32(2A)x1/2"R.H. MAY RESULT
19/32 —~ ‘« SELF TAPPING SCREW
S T S —
[T R S 4 x 1-3/4 HEADER
@& =
TS | 4
B
“H | H 1-3/8 9/32 FU
o 2=3/4 i /32 FULL R.
| I A2 J— .
= L®
S
K*E ¥ DRILL & TAP FOR 1/4-20 (2B)
(
D= (2 PLACES)
o —
************ 25
CLOSING SPEED LATCHING SPEED 8
DETAIL OF INSIDE FACE OF PIVOT 4 — |
SIDE JAMB FOR ATTACHMENT OF I — / F \ \
HEAD CHANNEL. ] L
e 0| =E s
| il \
X ! IC — 4 |
| | ‘ Fw/z 14 P2
Ul T —— — -] — [ [ —
o @6 . | ) s 3

===
=7

rz/zz

Z8—32(2A) x 1"
2 PLACES

1/4-20(2A)x3/4"
FIL. HD.M.S.
2 PLACES ~ RECOMMENDED MIN.
ENGAGEMENT TO ARM

SECTIONA A

20-1380 ”D” CLIP PKG.

DRILL & TAP 1/2

SIDE LOAD ARM
20-4008B

NOTE:LOOSEN TOP ARM INSERT SCREWS
BEFORE ADJUSTING PIVOT,RE—TIGHTEN

IF REQ'D USE FULL LENGTH SHIMS ONLY & /
7T

1/4-20 THREADS

-——2 %PWOT PT.

PLAN VIEW (LOOKING UP) OF BOTTOM RAIL

ON TOP RAIL

(&)]

"GE” PIVOT

PLAN VIEW (LOOKING DOWN) OF TOP
RAIL SHOWING SPINDLE ARM 20-4008B

THREADS. - }
Ll 20-944 "GE” PIVOT ADJUSTABLE \\F
2-5/8 1/16 DOWN 3/16 UP
W/S» e
NOTE THESE SCREWS MUST BE TIGHT
/ 1/4—=20x7/8 FHMS & WASHER
FB/S ‘ (3) 1/4—20%x7/8 FH(SOC. CAP SCR’S)
1/2 DIA DETAIL OF TOP RAIL CUT—OUT. AFTER
N INSTALLATION,SECURE NAME PLATE PROVIDED
1 a NOTE: CUT-OUT MUST BE INSIDE OF DOOR.
g YN d V/ 3
1= H U E*DR\LL FOR NAME PLATE MTG. SCR'S
16,1 (2 PLACES)
P |
i [
APPROVALS DATE
ONLESS OTHERWISE SPECFED | oerovco . <]
VERTICAL DECIMAL DIMENSIONS XX ¥ .010 N
ADJUSTMENT —3/16 DOOR CLEARANCE FLOOR LEVEL DECIMAL DIMENSIONS X+ 1005 | ookl lﬂ(’l{u\“ll
SCREW 1/2" THRESHOLD ANGULAR * O] FRACTONAL ¥ 1/64| DRAWN | RM |4.22.04 CoreoRATION
FILE NO. MATERIAL SCALE 3447 UNION PACIFIC AVE.
10—1147 NONE LOS ANGELES, CALIF. 90023
NEXT ASSY. FINISH SHEET 1 OF 1 SHEETS
SRS \NXSTAALLEQT\OFNRAC’\SAUE IDF [ower 1 o
QTY. USED HEAT TREAT -
1 OVERHEAD cLoSER 10114/ A



http://www.autodwg.com

1/4-20(2A)x3/4"

1/4—-20(2A)x7/8: F.HM.S.

‘RELEASE FOR PRODUCTION ‘ DATE

A ‘ (2 PLACES) 2-3/4
i 12-1/2 ! ] 1-3/8 |~ |
|
* [~ " ‘L 777777 -
- CAUTION: DO NOT DRILL WITHIN _ . 3 55(TYP.
25/32—+ |- _ . 2-3/4 THIS AREA, DAMAGE TO CLOSER 4 x 1-3/4 HEADER 1 34D (ved| |
8—32(2A)x1 /2 R.H. MAY RESULT. t & &
49/3% SELF TAPPING SCREW 7/16»—'& ]
. — (3 PLACES) _
’”@%ﬁi‘ \%E 45° = 1-5/8~ [/ kil
L7+ 1 T 13/164—-
Sl | pd B
BN 1-3/8 | ‘ ’ Il 50
Tl AN | v o ¥ &1
—— b }@ = — —E&== T { /
S \ 1/8 TYP. | 1-55/64 |-
r*[%‘ H \ 3-23/32
= —e=
sl DRILL & TAP FOR 1/4—20 (2B)
****** 5
22 2 PLACES
DETAIL_OF INSIDE FACE OF PNVOT —A ! CLOSING SPEED LATCHING SPEED 9/32 FULL R. 8 ( )
SIDE JAMB FOR ATTACHMENT OF - :
HEAD CHANNEL. o "”/‘ F /,,\,\,,X, ,,,,,,,, — K
H : NN\ N
20-219 "D—-CLIP PKG. W 7§/ Ll - Y \/\ Q’D & o j\l
v S 9 2 D=
g i i M W L\E;if ,,,,,,,,,,, 1 <
N © o SECTIONA A  E— m%e | 1 E
i ——— N | ) R e

wil L“;\ |

S

o

w /8732(2/&)& 1"

FIL. HD.M.S. 2 PLACES
2 PLACES  RECOMMENDED MIN.
ENGAGEMENT TO ARM
3-03/32
1-3/8_|_1-3/8
4,‘ 1" 4,«1" ‘«
N R b
B L] 10-32 (2B)
TAPPED HOLES
(2 PLCS)
9/164
ro23/32
8-32 (2B)
TAPPED HOLES
(2 PLCS)

SIDE LOAD ARM

20-4008B

2 3PNOT PT.

4

NOTE:LOOSEN TOP ARM INSERT SCREWS

BEFORE ADJUSTING PIVOT,RE—TIGHTEN

DRILL & TAP 1/2-13

1/4-20 THREADS ON TOP RAIL

PLAN VIEW (LOOKING UP) OF BOTTOM RAIL

"BE” PIVOT

PLAN VIEW (LOGKING DOWN) OF TOP
RAIL SHOWING SPINDLE ARM 20-400B

IF REQ'D USE FULL LENGTH SHIMS ONLY KL /
(7]

(3) 1/4-20x7/8 FH(SOC. CAP SCR’S)

DETAIL OF TOP RAIL CUT-OUT. AFTER
INSTALLATION,SECURE NAME PLATE PROVIDED
NOTE: CUT-0UT MUST BE INSIDE OF DOOR.

]
l:ld(SlbII

CORPORATION

3447 UNION PACIFIC
LOS ANGELES, CALIF.

THREADS. L - |
I 20-1155 "BE” PIVOT Qv N
2-5/8
‘
1/
s NOTE THESE SCREWS MUST BE TIGHT
— 1/4-20x7/8 FHMS & WASHER
2-5/8 | |
3/8
© ogll v
T ? Lo—1/4 —— f
3
9 =2 — DRILL FOR NAME PLATE MTG. SCR'S
1= 3 1-3/4
e @EEQ — 7/8 |— 2% / 32 (2 PLACES)
| 9 99
* [[]]] B 21-101-"BE” KIT SER.
APPROVALS DATE
ATy i
" DECIMAL DIMENSIONS .XX t .010
7“/8 DOOR CLEARANCE DECIMAL DIMENSIONS XXX T .005 CHECKED
1/2" THRESHOLD 1/2-13 HEX FLOOR LEVEL [ANGULAR £ O FRACTIONAL * 1/64| DRAWN | RM |4.21.04
JAMB NUT 1/4-20x1/2 R.H.(PHIL) N s | SAE NONE

10-32x1/2 PAN HD. (PHIL.)
TYPE 23

EXT. SEMS (2 PLCS))

AVE.
90023

NEXT ASSY.
21-101-BE-XX

FINISH

QrY. USED
1

HEAT TREAT

INSTALLATION GUIDE
21—101="BE”
OVERHEAD CLOSER

SHEET 1

OF 1 SHEETS

DWG. NO.

10-1156

SER.

REV.

A



http://www.autodwg.com

1/4-20(2A)x3/4”
FIL. HD.M.S.
2 PLACES

25/32 —]

19/32 —=|

‘

8-32(2A)x1/2"R.H.
SELF TAPPING SCREW
(3 PLACES)

7/1

12-1/2

CAUTION: DO NOT DRILL WITHIN

6 —=

THIS AREA, DAMAGE TO CLOSER
MAY RESULT.

RELEASE FOR PRODUCTION

DATE

1/4-20(2A)x7/8: F.HM.S.

(2 PLACES)

P
B

ties

R

DT T
e —

-
[

[
]]444444““““[[11‘

E%

rT
i
il
|
|

DETAIL OF INSIDE FACE OF PIVOT

SIDE JAMB FOR ATTACHMENT OF

HE

AD CHANNEL.

===y

r3/32

RECOMMENDED MIN.
ENGAGEMENT TO ARM

SECTIONA A

e 2-5/8

2 PLACES

N

N

M 2-7/8

1-7/16

i

#14 F.H. SCREW

PLAN VIEW OF LOWER PIVOT SET "G”

/4

9/32 FULL R.

CLOSING SPEED

LATCHING SPEED

x 1-3/4 HEADER

DRILL & TAP FOR 1/4—20 (2B)
(2 PLACES)

N
oo|on

X

AR

‘ 1

DRILL & TAP 1/2

SIDE
20-4

LOAD ARM
00B

1/4-20 THREADS ON TOP RAIL

15@

3
~—=—22PNVOT PT.
NOTE:LOOSEN TOP _ARM INSERT SCREWS

BEFORE ADJUSTING PIVOT,RE—TIGHTEN

IF REQ'D USE FULL LENGTH SHIMS ONLY

1
8

- 1

-— 1 —

PLAN VIEW (LOOKING UP) OF BOTTOM RAIL

3

1

(o2}

"G" PIVOT

PLAN VIEW (LOOKING DOWN) OF TOP
RAIL SHOWING SPINDLE ARM 20-400B

I
I

THREADS. .
L ‘ 20-902 "G~ PIVOT ADJUSTABLE
2-5/8 1/16 DOWN 3/16 UP
W/S» fm—
st NOTE THESE SCREWS MUST BE TIGHT
/ 1/4—20x7/8 FHMS & WASHER
rB/B ; (3) 1/4—20x7/8 FH(SOC. CAP SCR’S)
1
1/2 DIA 8 1/2 DETAIL OF TOP RAIL CUT-OUT. AFTER
N “ f INSTALLATION,SECURE NAME PLATE PROVIDED
1 4 = = HATARLT B A NOTE: CUT—OUT MUST BE INSIDE OF DOOR.
' ¢l V/ | 1
3 ,
Wg H * 1 kv — DRILL FOR NAME PLATE MTG. SCR’S
16 Ti 2— (2 PLACES)
4
P #
* 1) D ‘
] L } 99 99
- A 21-101-"S” KIT SER.
ADJUSTMENT ” 3/16 DOOR CLEARANCE FLOOR LEVEL
SCREW 1/2” THRESHOLD
N[8/23/97] RE-DIMENSION 3 15/16 ECN1098 [ [RM
DIMENSIONAL TOLERANCES APPROVALS DATE
UNLESS OTHERWISE SPECIFIED | spproven ° ‘-:
DECIMAL DIMENSIONS .XX + .010 N
DECIMAL DIMENSIONS XXX T .005 CHECKED lacl{k\‘.l.
ANGULAR T O FRACTIONAL T 1/64| DRAWN |RM |4/4/96 CORPORATION
FILE NO. MATERIAL SCALE 3447 union_paciic ave, ®
10-136 NONE LOS ANGELES, CALIF. 90023
NEXT SsT. FNiSH INSTALLATION GUIDE [ Sieer 1o 1 sieews
21-101-KITS "JACKSON CORP” DWG. NO. REV.
QTY. USED HEAT TREAT
1 ovERHEAD closer |10—136| N



http://www.autodwg.com

‘RELEASE FOR PRODUCTION ‘ DATE ‘
e o ‘
I [ T T HEADER PREFPARATION |
I } ‘U | A.—MOUNT ”F” CLIP WITH TWO 10-32 X 3/8 FHMS.
\ ===

o == ——3\_ 1] B.—MOUNT TWO 1/4-20 X 7/8 FHMS ON HEADER

I \ e ettt 1 FOR ANGLE CLIP AND SECURE WITH TWO
L] L] 1/4-20 NUTS (G).
)5 9.3 ‘ C.—SECURE "F” CLIP TO JAMB WITH THREE
16 7 \ 8-32 X 1/2 PAN HD PHILL SCREWS.

8—32 X 1/2 PAN HD PHILL SCREWS.

C.—SECURE SECOND "F” CLIP (NOT SHOWN) TO
HEADER WITH TWO 10-32 X 3/8 FHMS.

D.—MOUNT TWO 1/4—-20 X 7/8 FHMS ON
HEADER FOR ANGLE CLIP 'AND SECURE WITH
1/4-20 NUTS (G).

HEADER PREFPARATION 111

- B SIDE VIEW OF HEADER
- CLOSER IN POSITION HEADER PREPARATION 11
HINGE SIDE \'g L A.—SECURE "F” CLIP "A” TO HEADER USING TWO
OF DOOR = 10-32 X 3/8 FHMS.
| \ < B.—MOUNT 7F” CLIP "A” TO JAMB USING THREE

@y

ANGLE CLIP

A.—=MOUNT "F” CLIP WITH TWO 10-32 X 3/8 FHMS.

B.—MOUNT TWO 1/4—20 X 7/8 FHMS ON HEADER
FOR ANGLE CLIP AND SECURE WITH
TWO 1/4—20 NUTS (G).

C.—INSERT SHIM PROVIDED BETWEEN "F” CLIP AND

JAMB, THEN SECURE TO JAMB WITH THREE
8—32 X 1/2 PAN HD PHIL SCREWS.

CLOSER PREPARATION CLOSER INSTALLATION
. | D.— MOUNT ANGLE CLIP TO SCREW CAPS F.—INSERT CLOSER LUGS INTO "F” CLIP
K‘ WITH TWO 1/4-20 X 1/2 HEX HD MS. (A) AT AN ANGLE, RAISE OPPOSITE
E.— INSTALL TWO 1/4-20 X 5/8 FILLISTER E%EEQFW%HOSME&&%NQL‘%@R/ESV%LE(B?UP
SCREW CAP HD MS INTO LUGS OF CLOSER. :
LEAVE LOOSE. G.—SECURE SCREWS (E) AND NUTS (G)
_ IN POSITION.

H.—MAKE SURE ALL SCREWS ARE TIGHT.
[.—INSTALL AND SECURE COVER PLATE.

DIMENSION A | B |SEE
S \
CENTER HUNG | 25| —
OFFSET ARM & APPROVALS DATE
TEMPLATE BUTTS | 3 % 2 | DM PSR O HERWISE SPECIFED  [rerrovs ool <]
STICKER FOR wo5° HO DECIMAL DIMENSIONS .XX +.010 CHECKED ..c {\‘"I.
a N\
P CLP_ (INSTALL ADJUSTMENT STICKER OFFSET ARM & RaTor &S] Tochser £ 17| oo | R\ 8/28/88 l7®
TO BOTTOM OF PLATE OR HEADER) TEMPLATE BUTTS | 2.2 | 2 | NG L MR SAE N ONE
FOR 90" H.O. NEXT ASSY. FINISH 1 1
S (80 1O, o) 212101 (kITS) INSTALLATION INSTR.  [oreo—— et
e QTY. USED 1 HEAT TREAT 20—330 O/H STD. MECH W O* W 57 F



http://www.autodwg.com

DETAIL OF INSIDE FACE OF PNOT : A | l—1.38 —]
SIDE JAMB FOR ATTACHMENT OF 12.50 1/4-20(2A)x7/8: F.HM.S. T e :
HEAD CHANNEL. <2 PLACES) 1.00 75
| CAUTION: DO NOT DRILL WITHIN : A T
| 78 | N 2.75 THIS AREA, DAMAGE TO CLOSER t i C; Q
8-32(2A)x1/2 R H. MAY RESULT. i
—= .59 == SELF TAPPING SCREW e 1 g2 —n| 31 DA
S (3 PLACES) e ) 45 o e /4 pLes
[ — S 4.00 x 1.75 HEADER ‘ 71 i it
& / Nz [ [} 0
e 4 1 1.00 & B
[l B i
B 159 A
‘F Pl =00 J A2 (TYP) —{|=— —1.86 —=
— T - - - 372
SR
Eifi N 2.62 DRILL & TAP FOR 1/4—20 (2B)
i 1 (2 PLACES)
|
L =
vesd = 1  "s“="{»Hh--__ 0 _ I
s s F \ X
ottt A | I | B o AR - - _____
CLOSING SPEED LATCHING SPEED - -y - - 4
| | ‘ W L <
1 T | -is ‘
11 I = I P
IN @ ?\} \ ,é = — 1.38 1.75
i I \ PLAN VIEW (LOOKING UP) OF BOTTOM RAIL
By Sl e | “ e
bz S L | P pvOT_
.38 Z f . |
1/4-20(2A)x3/4" f 8-32(2A) x 1 ‘
FIL. HD.M.S. 2 PLACES
2 PLACES  RECOMMENDED MIN. ‘ PLAN VIEW (LOOKING DOWN)
ENGAGEMENT TO ARM \ OF TOP RAIL SHOWING SPINDLE
SECTIONAA | 18 DIA (SPIROL PIN)  ARM ASSY 20-2010 IN PLACE
ER———— ] 1.5~ 150 |- 262
I </ THRESHOLD : @
3.72 , [L / 0T
ﬂ 12w=q12 |- | 20-1054 "F" CLIP VB || g (\) *@*4@7* - . il
r,,%:,,,,,,,,,,g,,_‘ IF SHIMS REQ'D,USE FULL FLOOR MTG.PLATE 0o o
& A 1
a0 o) LENGTH ONLY. | 20-1053
TAPPED HOLES
25 DIA. / (2 PLCS) \ 2.5 1/4-28x3/4 RHM.S. (PHIL)
| i i | 2.75 ‘P2.7504 5/16—18 SOC, HD CAP SCR 4.06 WITH EXT. SEMS
47 ‘ y ‘ | NOTE: THESE SCREWS MUST (3 PLACES)
T ‘ ‘ ‘ 564 o5 PLAN VIEW (LOOKING DOWN) 5E TICHT 5.8
3 e o 5
\ [1] [1] ‘ I ¢ o S OF THRESHOLD DRILLED & C'SUNK FOR
T i 1/4-20 FHMS (2 PLACES)
T LS T~ _ s
o T\ il . 21-101-T-XX (PKG)
sl prey GAP /«w.z&ikw.ma
e 1.38 —mf=—1.38 —= =1 \ NOTGHOUT I FLOOR LEVEL
NOTCH—OUT P 1,50 WIDEx
1.06 WIDE ] | ; // 1 88 HICH T
F.W80¢ * [ 156 I C 11.2502 20-2010 & 20-1698 WERE 20-2000 & 20-1060 ECNT635 M
* 1" 1/2” THRESHOLD + | { BD@;NSW\C?NAEWTD&ZEN%EZVAS 1'75APPRDVAL5 DATE EcLe -
G + T [ S S e . <]
1.00 L T } 2.62 .18 DOOR CLEARANCE DECIAL DIMENSIONS o+ 05| XD ﬂd{S“l.
? i b 3 1 [ANGULAR *1/2°] FRACTIONAL * 1/64| DRAWN |R.M. |3/14/95 CORPORATION®
@ l FLOOR LEVEL FLENO. 4 0 gqg | MATERIAL SALE \ONE 3447 UNION PACIFIC. AVE.
LOS ANGELES. CALF. 90023
20-1698 "P” PIVOT 262 18 DOOR CLEARANCE — \FLOOR vl NEXT ALt | e INST, INSTR, ALUM. L
o U HEAT TREAT END LOAD ARM x "P" pvor| 10—596 | C



http://www.autodwg.com

i
{9

(@((((((((((((((G

-— B —

HINGE SIDE
OF DOOR

a§

"FT CLIP

(o
— @y 7
@y
\/ .
N

SIDE VIEW OF HEADER

BALL TYPE
3/16 ALLEN WRENCH

ADJUSTING SCREW

CLOSER IN POSITION

SEE DWG 10-838 FOR CLOSER
ADJUSTMENT INSTRUCTION

CLOSER PREPARATION

STICKER —

(INSTALL ADJUSTMENT STICKER
TO BOTTOM OF PLATE OR HEADER)

HEADER PREPARATION |

A.— MOUNT "F” CLIP WITH TWO 10—32 X 3/8 FHMS.
B.— MOUNT TWO 1/4—20 X 7/8 FHMS ON HEADER
FOR ANGLE CLIP AND SECURE WITH TWO

1/4-20 NUTS (G).

C.— SECURE “F” CLIP TO JAMB WITH THREE

8-32 X 1/2 PAN HD PHILL SCREWS.
HEADER PREPARATION I

A.— SECURE "F” CLIP "A” TO HEADER USING TWO
10-32 X 3/8 FHMS.

B.— MOUNT "F” CLIP "A” TO JAMB USING THREE
8-32 X 1/2 PAN HD PHILL SCREWS.

C.— SECURE SECOND "F" CLIP (NOT SHOWN) TO
HEADER WITH TWO 10—32 X 3/8 FHMS.

D.— MOUNT TWO 1/4—20 X 7/8 FHMS ON
HEADER FOR ANGLE CLIP AND SECURE WITH
1/4—20 NUTS (G).

HEADER PREPARATION I
A.— MOUNT “F” CLIP WITH TWO 10—32 X 3/8 FHMS.
B.— MOUNT TWO 1/4—20 X 7/8 FHMS ON HEADER

D.— MOUNT ANGLE CLIP TO SCREW CAPS
WITH TWO 1/4-20 X 1/2 HEX HD MS.

E.— INSTALL TWO 1/4—20 X 5/8 FILLISTER

FOR ANGLE CLIP AND SECURE WITH
TWO 1/4—20 NUTS (G).

CLOSER INSTALLATION

F.— INSERT CLOSER LUGS INTO "F" CLIP
(A) AT AN ANGLE, RAISE OPPOSITE
END OF CLOSER TO ALIGN ANGLE CLIP
HOLES WITH MOUNTING SCREWS (B).

SCREW CAP HD MS INTO LUGS OF CLOSER.
LEAVE LOOSE. G.— SECURE SCREWS (E) AND NUTS (G)
IN POSITION.
H.— MAKE SURE ALL SCREWS ARE TIGHT.
m I.— INSTALL AND SECURE COVER PLATE.
DIMENSION A B |SEE
C| 11/27/95 RE-POSITION "A” DIMENSION ECN975 RM
CENTER HUNG | 2 2 | B | 5/22/95 | ADDED ADJ SCREW INFORMATION ECN 905 6Cs
4 DIMENSIONAL TOLERANCES APPROVALS DATE
OFFSET ARM & 5 UNLESS OTHERWISE SPE(EF\ED APPROVED ° «:
DECIMAL DIMENSIONS .XX T 010
TEMPLATEE BUTTS | 3 4 1 DECIVAL DIVENSIONS X+ 005 | SeCKeD lﬂ(’l(S“l.
FOR 105" H.O. ANGULAR *  ©TFRACTIONAL 1+ 1/64] DRAWN |R.M. CORPORATI O%
OFFSET ARM & FILE NO. MATERIAL SCALE NONE 3447 UNION PACIFIC AVE,
TEMPLATE BUTTS | 2 1 I NEXT ASSY FINISH S;DES;NG;LEZFEAEE:EOEOTZSJ
FOR 90 HO. ° _2i-tonwis) | INSTALLATION INSTR. [ows. wo. [REV|
' EA 20-330 O.H. ADJ MECH|10—-847 | C



http://www.autodwg.com

i
{9

(@((((((((((((((G

-— B —

HINGE SIDE
OF DOOR

a§

"FT CLIP

(o
— @y 7
@y
\/ .
N

SIDE VIEW OF HEADER

BALL TYPE
3/16 ALLEN WRENCH

ADJUSTING SCREW

CLOSER IN POSITION

SEE DWG 10-838 FOR CLOSER
ADJUSTMENT INSTRUCTION

CLOSER PREPARATION

STICKER —

(INSTALL ADJUSTMENT STICKER
TO BOTTOM OF PLATE OR HEADER)

HEADER PREPARATION |

A.— MOUNT "F” CLIP WITH TWO 10—32 X 3/8 FHMS.
B.— MOUNT TWO 1/4—20 X 7/8 FHMS ON HEADER
FOR ANGLE CLIP AND SECURE WITH TWO

1/4-20 NUTS (G).

C.— SECURE “F” CLIP TO JAMB WITH THREE

8-32 X 1/2 PAN HD PHILL SCREWS.
HEADER PREPARATION I

A.— SECURE "F” CLIP "A” TO HEADER USING TWO
10-32 X 3/8 FHMS.

B.— MOUNT "F” CLIP "A” TO JAMB USING THREE
8-32 X 1/2 PAN HD PHILL SCREWS.

C.— SECURE SECOND "F" CLIP (NOT SHOWN) TO
HEADER WITH TWO 10—32 X 3/8 FHMS.

D.— MOUNT TWO 1/4—20 X 7/8 FHMS ON
HEADER FOR ANGLE CLIP AND SECURE WITH
1/4—20 NUTS (G).

HEADER PREPARATION I
A.— MOUNT “F” CLIP WITH TWO 10—32 X 3/8 FHMS.
B.— MOUNT TWO 1/4—20 X 7/8 FHMS ON HEADER

D.— MOUNT ANGLE CLIP TO SCREW CAPS
WITH TWO 1/4-20 X 1/2 HEX HD MS.

E.— INSTALL TWO 1/4—20 X 5/8 FILLISTER

FOR ANGLE CLIP AND SECURE WITH
TWO 1/4—20 NUTS (G).

CLOSER INSTALLATION

F.— INSERT CLOSER LUGS INTO "F" CLIP
(A) AT AN ANGLE, RAISE OPPOSITE
END OF CLOSER TO ALIGN ANGLE CLIP
HOLES WITH MOUNTING SCREWS (B).

SCREW CAP HD MS INTO LUGS OF CLOSER.
LEAVE LOOSE. G.— SECURE SCREWS (E) AND NUTS (G)
IN POSITION.
H.— MAKE SURE ALL SCREWS ARE TIGHT.
m I.— INSTALL AND SECURE COVER PLATE.
DIMENSION A B |SEE
C| 11/27/95 RE-POSITION "A” DIMENSION ECN975 RM
CENTER HUNG | 2 2 | B | 5/22/95 | ADDED ADJ SCREW INFORMATION ECN 905 6Cs
4 DIMENSIONAL TOLERANCES APPROVALS DATE
OFFSET ARM & 5 UNLESS OTHERWISE SPE(EF\ED APPROVED ° «:
DECIMAL DIMENSIONS .XX T 010
TEMPLATEE BUTTS | 3 4 1 DECIVAL DIVENSIONS X+ 005 | SeCKeD lﬂ(’l(S“l.
FOR 105" H.O. ANGULAR *  ©TFRACTIONAL 1+ 1/64] DRAWN |R.M. CORPORATI O%
OFFSET ARM & FILE NO. MATERIAL SCALE NONE 3447 UNION PACIFIC AVE,
TEMPLATE BUTTS | 2 1 I NEXT ASSY FINISH S;DES;NG;LEZFEAEE:EOEOTZSJ
FOR 90 HO. ° _2i-tonwis) | INSTALLATION INSTR. [ows. wo. [REV|
' EA 20-330 O.H. ADJ MECH|10—-847 | C



http://www.autodwg.com

	10-091
	10-091.dwg
	Model
	Layout1


	10-1116
	10-1116.dwg
	Model


	10-1145
	10-1145.dwg
	Model


	10-1147
	10-1147.dwg
	Model


	10-1156
	10-1156.dwg
	Model


	10-136
	10-136.dwg
	Model


	10-137
	10-137.dwg
	Model


	10-596
	10-596.dwg
	Model


	10-847
	10-847-2.dwg
	Model


	10-847-2
	10-847-2.dwg
	Model



